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(71 _- % /PART-A |
weq@ &y @ faaw | PARTICULARS OF SAMPLE SUBMITTED

@) &fre %1 7 / a) Name of the Sample : Rindegradable Bag Sample
-as stated by the party

a) dfwm we € %1 ar@/ b) Date of Receipt of sample : 18.12.2018

3)  e/ser/smETv/ar / c) Grade / variety / type / size [class Not applicable
%)  =ifs@ Fe / d) Declared value, If any : Not applicable
3) @i 9. /e)Code No. : Not applicable
¥) #= 4§ w fmio ad@/ f) Batch No. and Date of Manufacture: Not applicable
=)  @mn/ g) Quantity " 05 Pieces

Hfg = @fa / h) Mode of Packin ,
9 ) e Packed in envelope cover

%) dHrex 9% @ 7 /i) Sealed or not
Not Sealed

&) ®E 3= g/ j) Any other information

EE @ | PART - B |

ST® §at/ SUPPLEMENTARY INFORMATIONS

%) Afufenm wEafEEl 87 ¥ / a) Reference to sampling procedure . Sampling not done by this lab
&) WM wG ¥ fAu T werw <@mEe U §rd 9iens
b) Supporting documents for the measurement taken and result derived : AsgiveninPart C

3) ﬁ%mﬁmﬁﬁﬁﬁuﬁa%mwﬂwﬂﬁrﬁﬁqﬁaﬁh
c) Deviation from the test method as prescribed in relevant work instructions, if any: No deviation from the standard
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